



CERTIFICATE OF ANALYSIS

REPORT NUMBER:

000373SJ

SJ Peptides

www.SJPeptides.com

SJPeptides@gmail.com

SAMPLE RECEIVED: 07/11/25

TEST DATE: 07/13/25

PRODUCT SAMPLE	PT141
BATCH	N/A
APPEARANCE	White lyophilized powder

THIS SAMPLE WAS ANALYZED USING RP-HPLC WITH UV DETECTION

	SPECIFICATIONS	RESULTS
STRENGTH	10 mg	12.64 mg
PURITY	>90%	99.266%

CERTIFIED BY:

President

VERIFY COA AT [VERIFY.PUREPEAKANALYTICS.COM](https://verify.purepeakanalytics.com)

UNIQUE KEY: gz7olz2r